

Test ReportNo.:CZHL2303000910STDate:MAR. 08, 2023Page 1 of 6HAPE INTERNATIONAL (NINGBO) LTD/ HAPPY ARTS&CRAFTS(NINGBO)CO., LTD9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY, BEILUN, NINGBO, CHINA PC:315800

THIS TEST RESULT IS COPIED FROM THE TEST REPORT No.: CZHL2206004841ST-01, DATE: JUL. 13, 2022.

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description	:	SCISSORS STAND 12 HOLE
		SOFT GRIP SCISSORS PACK
Sample Quantity	:	2 SET(S)
Item No.	:	843973; 843974
Labeled Age Grading	:	3+
Requested Age Grading	:	3+

Age Group Assessed As Per	:	1
Age Guideline		
Age Group Applied in Testing	:	3+ YEARS
Sample Receiving Date	:	JUN. 06, 2022
Testing Period	:	JUN. 06, 2022 TO JUN. 28, 2022
Testing Performed	:	Follow selected test(s) as requested by client.

	Test Requirement	Conclusion
This is	not a toy, the test(s) was applied as per client request. There may be addition	nal hazards and
labeling	requirements that are not covered by this standard:	
1	Safety Of Toys. Part 1: Safety Aspects Related To Mechanical And	Pass
	Physical Properties (EN 71-1:2014+A1:2018)	
2	Safety Of Toys. Part 2: Flammability (EN 71-2:2020)	Pass
3	COMMISSION IMPLEMENTING DECISION (EU) 2021/1992 on	Pass
	harmonised standards for toys drafted in support of Directive 2009/48/EC	
	- EN71-3: 2019+A1:2021 - Migration of certain elements (Category III:for	
	scrapped-off toy material)	

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***



	Unless otherwise agreed in writing, this docur overleaf, available on request or accessible at h subject to Terms and Conditions for Electronic Attention is drawn to the limitation of Itability, i advised that information contained hereon refie (Clent's instructions, if any. The Company's s transaction from exercising all their rights and except in full, without prior written approval of appearance of this document is unlawful and of tesults shown in this test report refer only to the s Attention: To check the authenticity of testing or email: CM.Doccheck@gs.com	ttp://www.sgs. Documents a ndemnificatior icts the Compole responsibility obligations u the Company renders may b sample(s) test	com/en/Terms-and-Conditions.aspx and, fr thtp://www.sg.com/en/Terms-and-Condi and jurisdiction issues defined therein. any's findings at the time of its interventi- tity is to its Client and this document do k Any unauthorized alteration, forgery or e prosecuted to the fullest extent of the a d and such sample(s) are retained for 30 of	or electronic format documents, tions/Terms-e-Document aspx. Any holder of this document is on only and within the limits of sees not exonerate parties to a cument cannot be reproduced falsification of the content or w. Unless otherwise stated the days only.
td.	Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China	213017	t (86–519)85587753	www.sgsgroup.com.cn
	中国・常州・天宁区青洋北路47号30号楼 邮编	: 213017	t (86–519)85587753	e sgs.china@sgs.com



Test Report

No.: CZHL2303000910ST



Nature Di Authorized Signatory

Hard

Land Jiang Authorized Signatory



Member of the SGS Group (SGS SA)



Test Report No.: CZHL2303000910ST

Date: MAR. 08, 2023

Page 3 of 6

Test Results:

1. Safety Of Toys. Part 1: Safety Aspects Related To Mechanical And Physical Properties (EN 71-

1:2014+A1:2018)

Clause	Test Description	Result	
4 General Requirements			
4.1	Material Cleanliness	Pass	
4.7	Edges	Pass	
4.8	Points And Metallic Wires	Pass	

2. Safety Of Toys. Part 2: Flammability (EN 71-2:2020)

Clause	Test Description	Result
4.1	General requirements (Flammability)	Pass

3. COMMISSION IMPLEMENTING DECISION (EU) 2021/1992 on harmonised standards for toys drafted in

support of Directive 2009/48/EC - EN71-3: 2019+A1:2021 - Migration of certain elements (Category III:for

scrapped-off toy material)

With reference to EN 71-3:2019+A1:2021, analysis was performed by ICP-OES, IC-UV Test Method:

or LC-ICP-MS.

Result Data:

Test Item(s)	Limit	Units	MDL	A1	A2	A3
Soluble Lead(Pb)	23	mg/kg	5	ND	ND	ND
Soluble Antimony(Sb)	560	mg/kg	10	ND	ND	ND
Soluble Arsenic(As)	47	mg/kg	10	ND	ND	ND
Soluble Barium(Ba)	18750	mg/kg	50	ND	ND	ND
Soluble Cadmium(Cd)	17	mg/kg	5	ND	ND	ND
Soluble Chromium(III)(CrIII)	460	mg/kg	5	ND	ND	ND
Soluble Chromium(VI)(Cr VI)	0.053	mg/kg	0.025	ND	ND	ND
Soluble Mercury(Hg)	94	mg/kg	10	ND	ND	ND
Soluble Selenium(Se)	460	mg/kg	10	ND	ND	ND
Soluble Boron(B)	15000	mg/kg	50	ND	ND	ND
Soluble Cobalt(Co)	130	mg/kg	10	ND	ND	ND



by the company -omen/Terms-and-Conditions.aspansion. http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Docen-http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Docen-tion issues defined therein. Any holder of this document is any is full to list of the document does not exonerate parties to a der the transaction documents. This document does not exonerate parties to Any unauthorized alteration, forgery or faisification of the content or prosecuted to the fullest extent of the law. Unless otherwise stated the dand such sample(s) are retained for 30 days only. ble at <u>http://www.sgs.com/c</u> ctronic Documents at <u>http</u> bility, indemnification and on reflects the Company's sole responsibility is or Bui 中

uilding 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China	213017	t (86–519)85587753	www.sgsgroup.com.cn
中国・常州・天宁区青洋北路47号30号楼 邮编	: 213017	t (86–519)85587753	e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report No.: CZHL23	03000910S	T D	ate: MAF	R. 08, 2023	Pa	age 4 of 6
Test Item(s)	Limit	Units	MDL	A1	A2	A3
Soluble Manganese(Mn)	15000	mg/kg	50	ND	ND	ND
Soluble Strontium(Sr)	56000	mg/kg	50	ND	ND	ND
Soluble Zinc(Zn)	46000	mg/kg	50	1212	ND	ND
Soluble Copper(Cu)	7700	mg/kg	50	ND	ND	ND
Soluble Aluminum(Al)	28130	mg/kg	50	ND	ND	ND
Soluble Nickel(Ni)	930	mg/kg	10	ND	ND	ND
Soluble Tin(Sn)	180000	mg/kg	3	ND	ND	ND
Soluble Organic Tin*	12	mg/kg	-	ND	ND	ND
Conclusion				Pass	Pass	Pass

Test Item(s)	Limit	Units	MDL	A4	A5		
Soluble Lead(Pb)	23	mg/kg	5	ND	ND		
Soluble Antimony(Sb)	560	mg/kg	10	ND	ND		
Soluble Arsenic(As)	47	mg/kg	10	ND	ND		
Soluble Barium(Ba)	18750	mg/kg	50	ND	ND		
Soluble Cadmium(Cd)	17	mg/kg	5	ND	ND		
Soluble Chromium(III)(CrIII)	460	mg/kg	5	ND	ND		
Soluble Chromium(VI)(Cr VI)	0.053	mg/kg	0.025	ND	ND		
Soluble Mercury(Hg)	94	mg/kg	10	ND	ND		
Soluble Selenium(Se)	460	mg/kg	10	ND	ND		
Soluble Boron(B)	15000	mg/kg	50	ND	ND		
Soluble Cobalt(Co)	130	mg/kg	10	ND	ND		
Soluble Manganese(Mn)	15000	mg/kg	50	ND	ND		
Soluble Strontium(Sr)	56000	mg/kg	50	ND	ND		
Soluble Zinc(Zn)	46000	mg/kg	50	ND	ND		
Soluble Copper(Cu)	7700	mg/kg	50	ND	ND		
Soluble Aluminum(Al)	28130	mg/kg	50	ND	ND		
Soluble Nickel(Ni)	930	mg/kg	10	ND	ND		
Soluble Tin(Sn)	180000	mg/kg	3	ND	ND		
Soluble Organic Tin*	12	mg/kg	-	ND	ND		
Conclusion	Conclusion						



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format document is advised that information contained hereon reflexits the company's findings at the time of this intervention only and within the limits of Clent's Instructions, if any the time of this document is substructions, if any the time of the document is substructions of the company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be provided atteration, forgery or falsification of the content or especiance of this document is unlawful and offenders may be prosecuted to the tuilest extend of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Artention: To check the authenticity of festing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: <u>CN.Doccheck@sgs.com</u> 213017 t (86-519)85587753 www.sgsgroup.com.en de .sch the@s.Tervice3 et al. Tervice3 et al. Tervice3

or email: CN.Doccheck@sgs.com			
Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou	u,China 213017	t (86–519)85587753	www.sgsgroup.com.cn
中国・常州・天宁区青洋北路47号30号楼	邮编: 213017	t (86–519)85587753	e sgs.china@sgs.com



Test Report No.: CZHL2303000910ST Date

Date: MAR. 08, 2023

Page 5 of 6

Notes:

(1) According to the Commission Implementing Decision (EU) 2021/1992 of November 15, 2021, published in the OJEU. The EN 71-3:2019+A1:2021 is adopted as the harmonized standard for toys drafted in support of Directive 2009/48/EC.

(2) According to Chapter of 10.1.2 of EN 71-3:2019+A1:2021, Chromium (III) is calculated by the following formula:

Soluble Chromium (III) = Soluble Total Chromium - Soluble Chromium (VI)

(3) Mass of trace amount of sample A1 is 85.3mg.

(4) *Confirmation test of soluble organic tin is not required in case of soluble tin, after conversion, does not exceed the soluble organic tin requirement as specified in EN 71-3:2019+A1:2021.

Photo Appendix

Photo relative to overall specimen:



Received Sample



Received Sample

Test Part Description :

SN ID.	Sample No.	Description
SN1	A1	Transparent coating
SN2	A2	Nature color wood
SN3	A3	Transparent plastic
SN4	A4	Blue/Light blue plastic
SN5	A5	Orange/Light orange plastic



	Unless otherwise agreed in writing, this document is issued by the Company subject to its Genera overleaf available on request or accessible at http://www.sgs.com/ent/Erms.and.com/ditons.aspx.and. subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/ent/Erms.and.com/ Attention is drawn to the limitation of tability, indemnification and jurisdiction issues defined therein advised that information contained hereon reflects the Company's findings at the time of its intervent Client's instructions, if any. The Company's sole responsibility is to its Client and this document of transaction from exercising all their rights and obligations under the transaction documents. This d except in full, without prior written approval of the Company. Any nautubrized atteration, forgery or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the I results shown in this test report refer only to the sample(s) lested and such sample(s) are retained for 30 Attention: To check the authenticity of testing /inspection report & certificate, please contact us so or email: CM.Doccheck@sgs.com	for electronic format documents, littlions/Terms-e-Document.aspx. Any holder of this document is ion only and within the limits of does not exonerate parties to a ocument cannot be reproduced or falsification of the content or aw. Unless otherwise stated the days only.
td.	Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China 213017 t (86–519) 85587753	www.sgsgroup.com.cn
	中国・常州・天宁区青洋北路47号30号楼 邮编: 213017 t (86-519)85587753	e sgs.china@sgs.com



Test Report No.: CZHL2303000910ST Date: MAR. 08, 2023

Page 6 of 6

Result/Rating/Record Key(s)

- Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable; NR = NC = Test not conduct/requested per client request; TT = Test terminated due to the earlier failure of last test.
- II. Record Keys: "C:" means Claimed parameter; "A:" means Actual recorded from test; "D:" means Data for reference only.

General Report Note(s)

- A. N.B. Only applicable clauses were shown.
- B. (1) 1mg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)
 (4) "-" = Not Regulated
- C. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
- D. This document cannot be used for publicity, without prior written approval of the SGS.
- E. Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusions of this report are only made for these data and / or information, SGS is not responsible for the authenticity, integrity and results of the data and information and / or the validity of the conclusion. Testing results only apply to the sample as received.
- F. The declaration of conformity is only based on the actual value of laboratory activity, measurement uncertainty of the results not take into account.
- G. Since the above deviation of testing method is provided by the applicant, the relevant results or conclusions of this report are only made for the deviation method, SGS is not responsible for the validity of the result and /or conclusion resulted from the deviation.

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/aspx.and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms--Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction Issues defined therein. Any holder of this document advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the term of the intervention only and within the terms of the terms and count and within the energy of the terms in the terms of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to list Client and this document does not excert e parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or respectance of this document is unlawful and offenders may be prosecuted to the fullest extend of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are related for 30 days only. Attention: To check the authenticity of testing impection report & certificate, please contact us at telephone: (86-755) 8307 1443,

Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou,	China 213017	t (86–519)85587753	www.sgsgroup.com.cn
中国・常州・天宁区青洋北路47号30号楼	邮编: 213017	t (86–519)85587753	e sgs.china@sgs.com